FLEET ACTIVITY CENTRE creative
Installation Instructions Dlay

ba 1ot 16 REF: AC105 - FLEET ACTIVITY CENTRE



PARTS required

N
x1 (Log Walk Pre-assembly) X1 1t (SLIDE SIDE)
N L X1 rignr (SLIDE SIDE)
.0 0 o |
O O
(@) (@)
O N 0O O
o O O D o
1 -

X7 (00x90F00m
(50x ) x1 (1m CLIMIBING WALL)

x1 (1m SLIDE)

I

- X2 (ka7 sioes)

X2 (GROOVED SIDES)

x1 (RAMP Assembly)

x1 (HEXBOARD RAMP)

|6 1

x1 (RAMP ROPE)

reativ
pg 2 of 16 REF: AC105 - FLEET ACTIVITY CENTRE ¢ 5‘aa ye



PARTS required ( STANDARD ROOF )

o X 8 (ROOF CLIPS)

o
<. —_. 1 X 1 (10p roor cup)

l
’ :,,,/,f‘ X 10 (N1 - TORKTAINER)

X2 (SIDE ROOF )

)
=2
|

X 4 (FM80 * Brass screws’)

R

x1 (BACK ROOF)

x1 (FRONT ROOF)

PARTS required

X4 (M12 x 150 Square Cup HEX bolt)
= X712 (112 200 sguare cup Hex vom) X30 (endcaps)

~‘
.-‘ X30 w12 wioc

x4 (M12 x 130 Eyebot)

x4 (Quicklink)

X 3 (FM40 ‘Brass screws’)

(e

X 4 8 (FM80 ‘Brass screws’)

pg 3 of 16 REF: AC105 - FLEET ACTIVITY CENTRE

creative

play



TIMBERS required

AC101a 90x90 3000 AC101k 90x90 1145
AC105a 90x90 3000 2 AC1011 90x90 1145 1
AC101¢c 90x90 3000 2 AC101t 120x90 3600 1
AC101f 90x90 3000 1 AC101v 120x90 3600 1
AC101g 90x90 3000 1

AC101h 90x90 3000 1

AC101i 90x90 3000 1

AC101j 90x90 965 1

TOOLS required

pg 4 of 16

REF: AC105 - FLEET ACTIVITY CENTRE

creative

play



Foundation Details

1055 600 Concrete + 150 Soil

‘ \ . 350 Concrete + 150 Soil

2471

400 1023

N
T
AN
<

I

300

reativ
pg 5 of 16 REF: AC105 - FLEET ACTIVITY CENTRE ¢ S‘aa _)’e



Surfacing Details

______ = MINIMUM SPACE
= SURFACE AREA

9125

| -

1| ©
© SESEE I
'\ IIIII
* o) U
T 1 T17F

______________

pg 6of 16 REF: AC105 - FLEET ACTIVITY CENTRE c"ﬁ(aafye



Installation Instructions

Install the timbers AC101a/c AC105a

Follow fundation details

| o

[ |

Ac105 @

|

AC105@

I
|

Attach the floor to the timbers AC101¢ AC105a and place
the Hexboard on top

Using 4x @150mm M12 SQUARE CUP HEX BOLTS / 4x NYLOCS / 4x RED CAPS

L T

e

g — /j - ”7

_— =
=
R

— L] -

creative
pg 7 of 16 REF: AC105 - FLEET ACTIVITY CENTRE P(G y



Installation Instructions

Attach the TIMBERS AC101t/v to the TIMBERS AC101a/c
AC105a

Using 6x @200mm M12 SQUARE CUP HEX BOLTS / 6x NYLOCS / 6x RED CAPS . =
= - il
AC105@ 7 =5
° | ‘\/ ‘ ///. | |
el . - I
g%yﬂ | [~ M [ v ] |
N | ~ | - | Il
= S I
LT uil //“ *eo || [
>0 ‘ é

AC105 @

|

Attach the timbers AC1011/q to the TIMBERS AC101a

Using 4x @200mm M12 SQUARE CUP HEX BOLTS /4x NYLOCS / 4x RED CAPS

4

reativ
pg 8 of 16 REF: AC105 - FLEET ACTIVITY CENTRE ¢ 5‘3(1 ye



Installation Instructions

Attach the RAMP to the AC101¢

Using 2x @200mm M12 SQUARE CUP HEX BOLTS / 2x NYLOCS / 2x RED CAPS / 10x FM80 Brass Screws

o

*

RAMP HOLE - 148mm from the top of the floor
- 850mm from the ground
-1412mm from the top

creative
pg 9 of 16 REF: AC105 - FLEET ACTIVITY CENTRE P(G y



Installation Instructions

Attach the TIMBERS AC101j and 1m CLIMBING HEXBOARD
to AC101c and AC105a

Using 14x FM80 ‘Brass Screws’

Doesn’t include clatterbridge picture taken from DART

\ o ‘
Py Attach the EYEBOLTS to AC101] and HEXBOARD

Using 2x @130mm M12 EYEBOLT / 2x NYLOCS / 2x RED CAPS

| - LW Y
w NTRTRR
e s
m\ | ) N
i D ey
‘\ | (j
| ﬂ M ’q‘ :
| =[] o
Innl . _—
| 0 i -
» i ]

reativ
pg 10 of 16 REF: AC105 - FLEET ACTIVITY CENTRE ¢ 5(30 ye



Installation Instructions

Attach the LOG WALK to the EYEBOLTS and AC101t/v

Using 4x QUICKLINK / 8x NYLOCS / 8x RED CAPS

*
Doesn’t include clatterbridge picture taken from DART

reativ
pg 11 of 16 REF: AC105 - FLEET ACTIVITY CENTRE ¢ 5(30 ye



Installation Instructions

Attach the RAMP ROPE to the ramp and AC101v

Using 2x NYLOCS / 2x RED CAPS

— {B 90

Attach the RAMP and LOG WALK SIDE PANELS

Using 14x ‘FM80 Brass Screws’

Doesn’t include clatterbridge picture taken from DART

0
I==STAS] I/

AS
(4x Brass Screw holes) each panel w w [P SIS
o | ) b =)

D = Q o= ) -
o © L I ]
J b—m " ] - =~ ) d "!‘ml!'
' /I’ = T y—
* I \w| f | TP /i W,
RAMP SIDE PANEL ) ! ‘ o ’l~|7‘
. |

*
LOG WALK SIDE PANEL
(3x Brass Screw holes) each panel

reativ
pg 12 of 16 REF: AC105 - FLEET ACTIVITY CENTRE ¢ 5(30 ye



Installation Instructions

Attach the BACK PANEL AC101v

Using 2x NYLOCS / 2x RED CAPS

creative
pg 13 of 16 REF: AC105 - FLEET ACTIVITY CENTRE P(C' y



Installation Instructions

Attach the SLIDE to the HEXBOARD FLOOR

Using 3x ‘FMA40 Brass Screws’/ 2x ‘FM80 Brass Screws’

AC101b/c

4x ‘FM80 Brass Screws’

creative
pg 14 of 16 REF: AC105 - FLEET ACTIVITY CENTRE P(G.Y



Installation Instructions

Attach the roof Parts (NORMAL ROOF)

Using ‘TORKTAINERS’ and ‘Brass Screws’

14

reati
pg 15 of 16 REF: AC105 - FLEET ACTIVITY CENTRE P(G.Y



Additional Dimensions

2839

7
1000

2262

L 5261. . J

creative
pg 16 of 16 REF: AC105 - FLEET ACTIVITY CENTRE P(G.Y



